SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG420106B
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Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_21.68 dBm T Bandwidth _3.000 MHz RBW 30.000 kHz Tx Power 21.66 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
__Rangelow | Rangeup | RBW Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-5.000 MHz -1.538 MHz | 100.000kHz | 81394196 MHz -27.17 d8m -48.85 dB -14.17 di 5.000 MHz ~1.538 MHz | 100.000 kHz | 82096161 MHz ~27.00 dBm 46,65 db ~14.00 dB
=1.538 bz -LSOUMHz | J00.000Hz | 81358561 MHz =49.17 cem =70.85 db -29.1/ di -1.538 MHz -1.500 MHz | 300.000Hz | B20.98661 MHz -48.93 deém 7059 d8 -28.93 de
1.500 MHz 1598 MHz | 300.000Hz |  817.00268 MHz -47.43 dgm -69.11 d8 -27.43 08 1.500 MHz 1.538 MHz | 300.000Hz | 824.00268 MHz -48.36 dBm 70,02 dB -28.36 dB
1.538 MHz 5.000 MHz | 100.000 kHz | 817.03839 MHz 24,82 dBm -46.51 dB -11.62 db 1538 MHz 5300 Mz | 100,000 ke | o4 03939 M. 26 26 dbm
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Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
T Powsr_20.76 dbm T+ Bandwidth 3.000 MHz RBW 30.000 kHz Tx Power 20.63 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
__Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-5.000 MHz -1.538 MHz |_100.000 kHz | 613.93482 MHz 5645 dbm 47.23 0B -13.45 0B 5,000 MHZ 1558 MG | 100.000 WG | B0 96161 iz o554 g0 517 dE EELITTS
-1.528 MHz -LS00MHz | 300.000Hz | 61359732 MH2 9.9 dBm =70.28 db =29.49 di -1.538 MHz -1.500 MHz | 300.000Hz | 82009732 MHz -49.23 deém 69,85 dB -29.23 de
1.500 MHz 1539MHz | 300.000Hz | 617.00266 MHz 48,43 dBm -60.22 dé -28.43 d8 1.500 MHz 1.538 MHz | 300,000 Hz | 824.00268 MHz -49.42 dBm 70,05 dB -29.42 dB
1.538 MHz 5.000 MHz | 100.000 kHz | 817.05982 MHz -25.50 dBm -46.28 dB -12.50 dB 1538 MHz 5300 Mie | 100,000 ke | o4 04911 MHs 28 49 dBm
Date: 16: 3
TEL : 886-3-327-3456 Page Number : A11-10 of 17

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG420106B
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CF 816.5 MHz 5601 pts Span 15.0 MHz ] (|| CF 821.5 MHz 5601 pts Span 15.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_21.78 dBm T+ Bandwidth 5.000 MHz RBW 50.000 kHz Tx Power 21.74 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
__Rangelow | Rangeup RBW Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | PowerRel |  ALimit
=7.500 MHz 2530 MHz [ 100.000kHz | 61355312 MHz -28.91 dém -50.69 dB -15.91 d8 ~7.500 MHz ~2.538 MHz | _100.000 kHz | B18.96116 MHz ~28.14 dBm 45,87 dB “15.14 0B
=2.538 4H2 -2S00MHz | 300.000HZ|  B13.99966 MH2 -52.74 dBm -74.53 dB -32.74 dB 2.538 MHz -2.500 MHz | 300,000 Hz | B18.99866 MHz -52.08 dBm 73,82 dB -32.08 dB
2.500 Mz 2538 MHz | 300.000Hz ] 819.01205 MHz -50.61 dém -72.39.d8 -30.61 d8 2.500 MHz 2.538 MHz | 300.000Hz | B24.01205 MHz -51.79 dBm 73.53 dB -31.79 dB
2.538 MHz 7500 MHz | 100.000 kHz | 819.04420 MHz -26.47 dBm -48.25 dB -13.47 dB 5538 MHz 3500 Mz | 100,000 ke | 5405760 M. o628 dBm
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Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power 20.80 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz Tx Power 20.67 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
__Rangelow | Rangeup | REW. | Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-7.500 MHz -2.538 MHz | 100.000 kHz 813.94508 MHz -30.33 dBm -51.13d8 -17.33 d8 -7.500 MHz -2.538 MHz | 100.000 kHz B16.92097 MHz -28.91 dbm 49,58 db -1551dB
-2.538 MH2 2500 MHz 1  300.000 Hz 813 98795 MH2 -52.88 dém -73.69 A8 -32.89 d@ -2.538 MHz -2.500 MHz | 300,000 Hz 818,98795 MHz -52.25 dBm -72.92dB -32.25dB
2.500 MHz 2.538 MHz | 300.000 Hz £19.02545 MHz -51.96 dém -72.76 dB -31.06 dB 2.500 MHz 2.538 MHz | 300,000 Hz 824.02545 MHz -53.19 dBm -73.86 dB -33.19 dB
2,538 MHz 7.500 MHz | 100.000 kHz £19.04420 MHz -27.69 dBm -43.49 dB -14.69 dB 5,538 MHz 3°500 MHz | 100.000 kHz 82404420 MH2 5771 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG420106B

LTE Band 26 / 10MHz / QPSK

LTE Band 26 / 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / 27 RB0

@) (Specrum | )
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Tx Power 22.19 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz Tx Power 21.18 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Range Low | Range Up | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel | ALimit
-10.000 MHz -5.038 MHz | 100.000 kHz £13.91784 MHz -35.79 dBm -57.92 de -22.79 d& -10.000 MHz -5.038 MHz | 100.000 kHz £13.92856 MHz -31.65 dBm -52.83 d8 -18.65 dB
-5.038 MHz -5.000 MHz | 300,000 Hz £13.99813 MHz -59.93 dBm 82,13 d8 -39,93 dB -5.038 MHz -5.000 MHz | 300,000 Hz 813,96812 MHz -55.77 dBm -76.96 d& -35.77 dB
5.000 MHz 5.038 MHz | 300.000 Hz 824.01688 MHz -57.15 dBm -79.35 dB -37.15 dB 5.000 MHz 5.038 MHz | 300.000 Hz 824,00188 MHz -62.80 dBm -83.99 dB -42.80 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.,03929 MHz -33.25 dbm 55.44 dB -20.25 dB 5.038 MHz 10.000 MHz 100.000 kHz 824.11431 MHz -38.26 dBm 45 dB -25.26 dB
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LTE Band 26 / 15MHz / QPSK

LTE Band 26 / 15MHz / 16QAM
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T« Power 22.04dBm

Standard: None

Tx Bandwidth 15.000 MHz RBW 100.000 kHz

Standard: None
Tx Bandwidth 15.000 MHz

[Spectrum Emission Mask
Tx Power 21.08dBm

RBW 100.000 kHz

Range Low | RangeUp | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel |  ALimit
-15.000 MHz -7.538 MHz | 100.000 kHz £13.75625 MHz -29.04 dBm -61.08 de -26.04 dB -15.000 MHz -7.538 MHz | 100.000 kHz £13.90625 MHz -32.97 dBm -54.06 d8 -19.97 db
-7.538 MHz 7,500 MHz | 300.000 Hz £13.98125 MHz -62.88 dBm 8491 d8 42,88 dB -7.538 MHz -7.500 MHz | 300,000 Hz 813,99732 MHz -58.21 dBm -79.30 d& -38.21 dB
7.500 MHz 7.538 MHz | 300.000 Hz §29.01339 MHz -62.38 dBm -B4.42 db 42,38 dB 7.500 MHz 7.538 MHz | 300,000 Hz 829.00268 MHz -72.01 dBm -53.10 dB -52.01 db
7.538 MHz 15.000 MHz | 100.000 kHz 829.05625 MHz -37.15 dém -59.20 d& 24,16 d& 7.538 MHz 15,000 MHz | 100.000 kHz 829.67768 MHz -46.24 dBm -57.33 dB -33.24 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG420106B

Emission masks — Out of band emissions

LTE Band 26 / 1.4MHz

Lowest Channel / QPSK

Middle Channel / QPSK
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Rangelow | RangeUp | RBW | Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 632.93883 MHz -56.27 dBm -43.27 dB 30.000 MHz 806.500 MHz 100.000 kHz 631.38593 MHz -56.54 dBm -43.54 dB
836,500 MHz 1.000 GHz 100.000 kHz 989.17354 MHz -56.17 dBm -43,17 dB 836,500 MHz 1,000 GHz 100.000 kHz 951.75075 MHz -56.12 dBm -43,12 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.46538 GHz -45.44 dBm -32.44 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.51687 GHz -45.31 dBm -32.31dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98525 GHz -40.75 dBm -27.75 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95626 GHz -40.75 dBm -27.75 dB
7.000 GHz 5,000 GHz 1.000 MHz 7.68108 GHz -42.05 dbm -23,05 dB 7.000 GHz 5,000 GHz 1.000 MHz 7.71207 GHz -42.16 dsm 20,16 de
— _— — —_—
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Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 806,500 MHz 100.000 kHz £29,68744 MHz -56.61 dém -43.61 dB.
836,500 MHz 1,000 GHz 100.000 kHz 936,55285 MHz -56.02 dBm -43.02 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.98575 GHz -45.57 dém -32.57 dB.
3.000 GHz 7.000 GHz 1.000 MHz 6.89426 GHz -40.77 dBm -27.77 d&
7.000 GHz 9.000 GHz 1.000 MHz 7.36916 GHz -42.00 dBm -29.00 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG420106B

LTE Band 26 / 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
| spe ¥
Ref Level 0.00 dBm  Offset 11.20 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 11,20 d@ Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 623.76700 MHz -56.37 dBm -43.37 dB 30.000 MHz 806.500 MHz 100.000 kHz 797.15832 MHz -56.22 dBm -43.22 dB
836,500 MHz 1.000 GHz 100.000 kHz 947.00213 MHz -55.90 dBm -42,90 dB 836,500 MHz 1.000 GHz 100.000 kHz 930.34205 MHz -56.15 dBm -43.15 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51137 GHz -45.34 dBm -32.34 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.49338 GHz -45.45 dBm -32.45 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95076 GHz -40.34 dBm -27.34 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92376 GHz -40.68 dBm -27.68 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.62908 GHz -42.05 dBm -29.05 db 7.000 GHz 9,000 GHz 1.000 MHz 7.70157 GHz -42,09 dBém -20,09 d&
_— —_—
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Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 644.68266 MHz -56.27 dBm -43.27 dB
836.500 MHz 1,000 GHz 100.000 kHz 953,13981 MHz -55.81 dBm -42.81 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.98675 GHz -45.31 dBém -32.31 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.94226 GHz -40.61 dBm -27.61 d&
7.000 GHz 9.000 GHz 1.000 MHz 7.68708 GHz -41.98 dBm -28.98 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG420106B

LTE Band 26 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
| spe ¥
Ref Level 0.00 dBm  Offset 11.20 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 11,20 d@ Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 628.81393 MHz -56.35 dBm -43.35 dB 30.000 MHz 806.500 MHz 100.000 kHz 621.77734 MHz -56.20 dBm -43.20 dB
836,500 MHz 1.000 GHz 100.000 kHz 960.00337 MHz -55.07 dBm -42,07 dB 836,500 MHz 1.000 GHz 100.000 kHz 936.55285 MHz -55.88 dBm -42,88 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.94526 GHz -44.95 dBm -31.95 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99175 GHz -45.48 dBm -32.48 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97025 GHz -40.74 dBm -27.74 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91976 GHz -40.64 dBm -27.64 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.70957 GHz -42.10 dBm -29.10 dBb 7.000 GHz 9,000 GHz 1.000 MHz 8.00677 GHz -42,03 dBém -29.03 d&
_— —_—
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Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 644.77972 MHz -56.43 dém -43.43 dB
836.500 MHz 1.000 GHz 100.000 kHz 947.42016 MHz -56.06 dBm -43.06 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50687 GHz -45.16 dBm -32.16 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.93976 GHz -40.54 dBm -27.54 d&
7.000 GHz 9.000 GHz 1.000 MHz 7.68858 GHz -42.06 dBm -29.06 d&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG420106B

LTE Band 26 / 10MHz

Middle Channel / QPSK
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20.000 MHz 206,500 MHz 100.000 kHz 792.45108 MHz -56.46 dBm -43.46 dB
836,500 MHz 1.000 GHz 100.000 kHz 932,95765 MHz -56.00 dem -43.00 de
1.000 GHz 3.000 GHz 1.000 MHz 2.94026 GHz -45.49 dim -32.49 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92526 GHz -40.74 dBm -27.74 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.70157 GHz -41.48 dBm -28.48 dé
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Rangelow | RangeUup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 806,500 MHz 100.000 kHz 797.69213 MHz -56.26 dBm -43.26 dB
836,500 MHz 1,000 GHz 100.000 kHz 841 52511 MHz -47.50 dBm -34.50 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99775 GHz -44.98 dBm -21.93 dB
3.000 GHz 7,000 GHz 1.000 MHz 6.89576 GHz -40.73 dBm -27.73 dé
7.000 GHz 9,000 GHz 1.000 MHz 7.71007 GHz -41.86 dBm -28.86 dB
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ssamon . FCC RADIO TEST REPORT Report No. : FG420106B
Frequency Stability
Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
35 Normal Voltage 0.0054
30 Normal Voltage 0.0035
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0010
PASS
0 Normal Voltage 0.0040
20 Maximum Voltage 0.0190
20 Normal Voltage 0.0000
20 Battery End Point 0.0020

Note: Normal Voltage = 3.88 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.4 V.

Test Conditions LTE Band 26 (QPSK) / Low Channel Limit
Temperature Voltage BW 15MHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
35 Normal Voltage 0.0105
30 Normal Voltage 0.0131
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0191
PASS
0 Normal Voltage 0.0038
20 Maximum Voltage 0.0094
20 Normal Voltage 0.0000
20 Battery End Point 0.0172

Note: Normal Voltage = 3.88 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.4 V.
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Report No. : FG420106B

LTE Band 26_Part 90S_824MHz

Peak-to-Average Ratio

Mode

LTE Band 26 / 15MHz

Mod.

QPSK

16QAM

Limit: 13dB

RB Size

Full RB

27 RB

Result

Middle CH

5.36

5.91

PASS

LTE Band 26 / 15MHz / QPSK

LTE Band 26 / 15MHz / 16QAM

Middle Channel / Full RB

= — - G
Spectr T Spectr v
Ref Level 30.00 cbm  Offset 1120 b Ref Level 30.00 cBm  Offset 1120 0B
o att 0 dB__AQT 2ms @ RBW 20 MHz o att 0 dB__AQT 2 ms @ RBW 20 MHz
@153 view @153 view
e e
<= P -
o, o, -
04 04
'\ Y
E-03 & E-03 e
5
4 \
! . i
E04- s E04- T
I
160 160 ‘
I
CF 824.0 MHz Mean Pwr + 20.00 dB CF 824.0 MHz Mean Pwr + 20.00 dB
G Cumulative Distribution Function Samples: 130000 G Cumulative Distribution Function Samples: 130000
Mean | poak | crest | 1% | 19 | 0o.a% | p.01% | Mean | poak | crest | 0% | 195 | oa% | po1%e |
Trace 1 | 2113 dbm 27,30 dém 5.17 db 2.46 dB 4.41 dB 5.36 dB 5.63 dB Trace 1 | 2051 cbm 27,19 dém 5.38 dB 3.13 d8 5.07 db 5.91d8 5.25 dB
Marker Marker
)il [T ) )il
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG420106B

26dB Bandwidth

Mode

LTE Band 26 : 26dB BW(MHz)

BW

1.

4MHz

3MHz

S5MHz

10MHz

15MHz

20MHz

Mod.

QPSK

16QAM

QPSK

16QAM

QPSK | 16QAM

QPSK

16QAM | QPSK

16QAM

QPSK

16QAM

Middle CH 1.28

1.26

3.00

3.02

4.92

4.91

9.71 5.33 | 14.35

5.54

Spectrum = Spectrum i
Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.20 db e RBW 30 khz
o Att 30dE SWT  1ims @ VBW 100kHz Moede Sweep o Att a0de SWT  1ims @ VBW 100 kHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@19k Max [@ 10k Max
MiL1] 15.75 dbm MiL1] 15.27 dbm)
2008 . 24,1090 MHZ| 0 e o 52437480 MHz
= N N LT 26.00 dB “ nda "y’ 26.00 dB
" A A7k ke U AV 1283900000 MHz 04 e A AP B 1.269900000 MHz,
b ] Qfactor 641.9 b I Qfactor 649.1
0 dsm g B 0 dem.
J : ., |
v q2 / bt
-10 dBm -10 dam
/ \ 7 W
20 d8m f . - 20 dem - -
A AW T S, e 7 L A
L e A WA LA
-40 da3m -40 dam
-50 dam -50 dem
-60 dam -60 dam
CF 824.0 MHz 1001 pts Span 2.8 MHz CF 824.0 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value | __Function | Function Result Type | Ref | Tre | X-value ¥-value | __Function | Function Result
ML T 824.1091 MHz 15.75 dBm nd@ down 1.2639 MHz ML 1 £24.3748 MHz 15.27 dBm nd@ down 1.2699 MHz
T 1 823.351 MHz -10.31 dam nds 26.00 dB T i 823.3504 MHz -10.47 dam nds 26,00 da
T2 1 824.535 MHz -9.90 dBm Q factor 5419 T2 1 £24.6294 MHz -10.94 dm Q factor 549.1
i )| GHINNRND e I )| a I e
Spectrum - Spectru -
Ref Level 30.00 GBm  Offset 11,20 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,20 db @ RBW 100 khz
o att a0de SWT 1ms @ VBW 300 kHz Mode Sweep o att 30de SWT 1ms @ VBW 300 kkz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
@19k Max [@ 10k Max
MiL1] 17.42 dbm MiL1] 16.05 dbm)
2048 25.09090 MHZ| 0 e | 52367030 MHz
= ngp T 26.00 dB < ndB 26.00 d8
poaf M P oo flon et o SR e pf 4 - ety p g P AR .y .
0 i o L R A \ 3.003000000 MHZ 10 d i ki e e, 3.021000000 MHz
B i Q factor | 274.9) - 7 Q factor \ 272
/ \ ! Y
0 dém: jJ + 0 dém t
: { :
-10 dBm f‘ -10 dam 2 r
| i \
\ / \
20 dom = 20 dam - :
e AN bl W W ) I A
- N, b o ramd A W § A R, hor
e A A i A1 Nt v Iaousmy ML W)
~30 dsm 50 dem
-40 da3m -40 dam
-50 dam -50 dem
-60 dam -60 dam
CF 824.0 MHz 1001 pts Span 6.0 MHz CF 824.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value | __Function | Function Result | Type | Ref | Tre | X-value ¥-value | __Function | Function Result
ML T 825.0909 MHz 17.42 dBm nd@ down 3.002 MHz ML 1 £23.6703 MHz 16.65 dBm nd@ down 3021 MHz
T 1 822.4895 MHz -8.56 dam nds 26.00 dB T i 22,5015 MHz -9.20 dam nds 26,00 da
T2 1 925.4925 MHz -6.64 dBm Q factor 274.8 T2 1 £25.5225 MHz -6.51 dBm Q factor 272.7
i\ J 1) e L ] I e
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG420106B

LTE Band 26

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Middle Channel / Full RB Middle Channel / Full RB

rum , trum 3
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att a0de SWT ims @ VBW 300 kHz Mode Sweep o Att a0de SWT 1ms @ VBW 300 kHz Mede Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.88 dBm)| MI[1] 14.49 dBm
625.11900 MHz N 622.81100 MHZ,
= m\% 26.00 dB| @ T ndB 26.00 dB)
g AP AR i S B fipns ™y 4.925000000 MHz 104 T L L Y| F -t TN 4.915000000 MHz
- 1 Q factor W\ 167.5 - ! Q factor \ 167.4
0 dBm: / ; 0 dam h
‘| |
-10 dBm T -10 dBm: Y
1 )
20 dBm 20 dem F
; L, Wbt
oo v o Pt b e W ol g
T o 130 domasl o A PN
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 824.0 MHz 1001 pts Span 10.0 MHz CF 824.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 825,119 MHz 14.88 dam nd8 down 4.925 MHz ML L B22.B11 MHz 14,49 dBm nd8 down 4.915 MHz
T1 1 821.512 MHz -9.85 dBm nd8 26.00 dB T1 L £21.582 MHz -10.42 dBm nd8 26,00 d8
T2 1 826.438 MHz -11.30 dam qQ factor 167.5 T2 1 B26.498 MHZ -11.80 dam qQ factor 167.4
. s 4 ‘ L JL 4

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel /27 RB0

rum v Spectrum v
Ref Level 30.00 dém  Offset 11,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 100 kHz
lo At 30de SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.95 dBm| ™Il 14.99 dBm|
20 g8 " - n--w.u;;urn‘;n:r:‘ 20 d8 " - 820 u;\;n;\;u:;
oy A {1 A a7 e T 5.00 d
g f‘ ol A st gl 9.710000000 MHZ, 04 o el A Buw 5.335000000 MHZ|
- Q factor 84.6 b ‘ | Q factor 153.9
0 dém: 0 dém: l 1
!
10 dBm ) -10 dBm *
| / \
20 dBm . 20 dBm £ =
Wyt "I
el ks g L Wi L g
i -BDJ.M i) Ve I
i Wil
~40 dam: "40 dBm e
I ]
o ot f
-50 dBm -50 dém
-60 dBm -60 dBm
CF 824.0 MHz 1001 pts Span 20.0 MHz CF 824.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 821.043 MHz 16.95 dBm ndB down 9.71 MHz ML 1 520,563 MHz 14.93 dBm ndB down 5,335 MHz
T1 1 819.165 MHz -9.22 dém ndé 26.00 dB T1 1 819.325 MHz -11.68 dém ndé 26.00 d8
T2 1 828.875 MHz -7.37 dBm  factor B4.6 T2 1 624,659 MHz -11.41 dBm  factor 153.9
L L J - L L J

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A12-3 of 10




SPORTON LAB.
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Report No. : FG420106B

LTE Band 26

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Middle Channel / Full RB

Middle Channel /27 RB0

&

Ref Level 30.00 dém

Offset 11.20 dB & RBW 300 kHz

ctrum

&

Ref Level 20,00 dém

Offset 11.20 db & RBW 100 kHz

o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT 1ms @ VBW 300 kHz Mede Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 15.58 dBm)| MI[1] .80 dBm
20 a8 121.9620 MHZ 0 de _ 820.6230 MHz
nd 26.00 dB nd 26.00 dB
- PP o M P M o A g sty 14.356000000 MHz o Y3 VR | Bu 5.544000000 MHZ]
* i Q factor \ 573 b J | Q factor 148.0
| |
0 dé T 0 dé
0 dBm: 7 T 0 dem ‘ T
10 dm ﬁ “H -10 dBm: + i
/ !
20 dom { 20 dem 4
P m'r |r"r'u-~/w A ldabacalt \ M" H'l w"m B
SRR i ; 30 dbm AT v
¥ ad el
40 dBrmn a0 qam“.t, LI
A Nl
-50 dem 50 dBm Ll i S TS
-6 dBm -60 dBm
CF 824.0 MHz 1001 pts Span 40,0 MHz CF 824.0 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 821,962 MHz 15.58 dam nd8 down 14.356 MHz ML L 20,823 MHz 13.80 dam nd8 down 5,544 MHZ
T1 1 816.867 MHz -7.35 dBm nd8 26.00 dB T1 1 816,967 MHz -12.17 dbm nd8 26,00 d8
T2 1 8 223 MHz -9.64 dBm Q factor 57.3 T2 1 B22.531 MHz -12.13 dBm Q factor 148.0
L JL )| GHINNRND e L L (N e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG420106B

Occupied Bandwidth

Mode

LTE Band 26 : 99%0BW(MHz)

BW

1.4MHz

3MHz

S5MHz

10MHz

15MHz

20MHz

Mod.

QPSK

16QAM

QPSK

16QAM

QPSK

16QAM

QPSK

16QAM

QPSK

16QAM

QPSK | 16QAM

Middle CH

1.09

1.09

2.72

2.72

4.49

4.48

9.03

4.85

13.39

4.88

LTE Band 26

iddle Channel / 1.4MHz /| QPSK

Middle Channel / 1.4MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b Spectrum =
Ref Level 30.00 dém  Offset 11,20 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 30 kHz
o Att 30de SWT  1ims @ VBW 100kdz Mode Sweep I Att 30de  SWT Lims @ VBW 100 kHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
™Il 14.97 dBm| ™Il 14.62 dBm|
20 g8 123.99440 MHzZ 20 d8 123.62520 MHz
h 3 Oce By 1.090909091 MHz ° X Oce B 1.090909091 MHz
“ ] A s RSV v b T T S o [
104 - Bt 104 v ehtantel .
/
0 dBm: - 0 dem b
/ Y |
-10 dem -10 dem - -
h 4 / 1
2 £ R o 4 )
20 dBm I ™ o 20 dem Vi . N 0y -
n A wrnf N A SN i) A el Yk N
04 deks >
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 824.0 MHz 1001 pts Span 2.8 MHz CF 824.0 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result
ML 823.9544 MHz 14.97 dBm ML 1 623.6252 MHz 14.62 dBm
T1 1 823.45455 MHz 8.70 dBm oce Bw 1.090909091 MHz T1 1 823.46014 MHzZ 8.66 dBm oce Bw 1.090909091 MHZ
T2 1 824.54545 MHz 9.31 dém T2 1 824.55105 MHz .80 dbm
j! ] I we

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

3 Spectrum v
Ref Level 30.00 dém  Offset 11,20 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 100 kHz
o Att 30de  SWT 1ms @ VBW 300 kHz Mode Sweep I Att 30de  SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
™Il 17.16 dBm| ™Il 16.72 dBm|
123.02620 MHZ M1 124.56940 MHz
20 de P ; , 20 da P . -
LA e e Rec By o 2.727272727 MHZ| N O By 2.727272727 MHz
[P, BTSN I E RSSO ) I RN St Ty SRS P RO NPT s e T Ty
10d - 10 d : -
I \ | \
0 dBm i ! 0 dem A 4
! Y i T
/
-10 dBm % -10 dBm f !
| | | "
r il ! |
20 dém = 20 dam . %
TGN PR T LYW [TV T Pl LT TS
I ol 1 s RO ) Al AN L oy
30 d8m -30 dém L
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 824.0 MHz 1001 pts Span 6.0 MHz CF 824.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result
ML 1 17.16 dém ML 1 624.5634 MHz 16.72 dBm
T1 1 10.90 dBm Occ Bw 2.727272727 MH2 T1 1 822.63936 MHzZ 9.84 dBm oce Bw 2.727272727 MHZ
T2 1 10.43 dBm T2 1 825.36663 MHZ 9.94 dBm
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SPORTON LAB.
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Report No. : FG420106B

LTE Band 26

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum

&

Ref Level 30.00

dém  Offset 11,20 dé & RBW 100 kHz

Ref Level 20,00 dém  Offset 11.20 db & RBW 100 kHz

o Att a0de SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.85 dbm)| MI[1] 13.68 dBm
822.05200 MHz 625.27900 MHZ,
20 d8 20 d8
. 4.495504496 MHz v 4.485514486 MHZ
104 N i o LY Lz 104 T it i fn, A, Rrsnan b
10 i 10 v
| | \
0 dBm: i ¥ 0 dam " :
! Iy
10 dBm # s -10 dBm 3 )
/ L )
20 dBm - 20 dBm i
. o e . L v WPt dAnsma L
<o c bl st
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 824.0 MHz 1001 pts Span 10.0 MHz CF 824.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 822.052 MHz 14.85 dam ML L 25,279 MHz 13.68 dam
T1 1 82176224 MHz 9.97 dBm Oce Bw 4,495504496 MHz T1 L 52176224 MHz .01 dBm Oce Bw 4,485514486 MHz
T2 1 826.25774 MHz 9.27 dam T2 1 826.24775 MHZ 8.56 dam
L JL )| GHINNRND e L JU )| (N e

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / 27 RB0

Spectrum b ctrum =
Ref Level 30.00 GBm  Offset 11,20 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,20 db @ RBW 100 kHz
lo At 30de SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.19 dBm| ™Il 3,48 aBm
Y B I O L
T TR RN R IR, Mwﬁt-u.ﬁ.' 3096903 X Do 55 55
04 104 NPT PV CRWNIA
f | “l
0 dBm: T 0 dam
/ \l / |
10 dBm LI -10 dBm - i
20 dBm —— | H'% 20 dem f HM
m \
“L N Yaffonne Lo ﬂ!fﬂi.,h\wt‘ NI S | I
Ll 0Lyt ol N
oM " hefhy,
10 dam “40 dam et
T
-50 dBm -50 dBm e
-60 dBm -60 dBm
CF 824.0 MHz 1001 pts Span 20.0 MHz CF 824.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value | __Function Function Result | Type | Ref | Tre | X-value | ¥-value | __Function Function Result |
ML 1 824.879 MHz 17.19 dBm ML T 622 661 MHz 13.48 dBm
T1 1 819.4845 MHz 9.02 dém Occ Bw 9.030959031 MHz T1 L 819.5045 MHz 8.94 dBm Occ Bw 4.855144B55 MHZ
T2 1 928.5155 MHz 11.01 dBm T2 1 £24.3596 MHz 8.77 dbm
L e J L L J [
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LTE Band 26

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Middle Channel / Full RB

Middle Channel / 27 RB0

Spectrum = Spectrum i
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.76 dBm) ™M1[1] 14.02 dBm)
20 a8 a3 10 MHZ| - . 819.9850 MHz
N T, Occ B 5 Occ B 4.885114885 MHZ
e i S g e M il e T, ‘,‘-.,LM e
1 ] ‘] 1 v
[
0 dom i T 0 dam. J \
|
10 dBm + || -10 dam - W
20 dBm Jf' ‘F" 20 dBm wa l“\
- LT LN Ko h]u' [}
i b Al I e s — " e
T S b T s
{
-40 dam a0 gl b ) 1
it Mmoo
-50 dBm “50 dém Ly FE lf'lf‘ T4 R IEY
-6 dBm -60 dBm
CF 824.0 MHz 1001 pts Span 40,0 MHz CF 824.0 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 820.673 MHz 15.76 dam ML 10,385 MHz 14.82 dBm
T1 1 817.3167 MHz 10.31 dBm Oce Bw 13.396603397 MHz T1 1 £17.2567 MHz 6.08 dBm Oce Bw 4,985114685 MHz
T2 1 830.7133 MHz 11.22 dém T2 1 22,1419 MHz 8.37 dam
JL )| GHINNRND e JU )| (N e
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Conducted Spurious Emission

LTE Band 26 / 1.4MHz

LTE Band 26 / 3MHz

Middle Channel / QPSK

Middle Channel / QPSK

=) (Specrom ) =
Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit Twrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS
. I . ! I
1OUS_LINE_AB5_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
I et EEI N A  umma S S AU
-50 dBm T
- e
-70 dB -70 dBm
-80 dB -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 814.000 MHz 100.000 kHz B809.66377 MHz -56.53 dBm -43.53 dB 30.000 MHz 814.000 MHz 100.000 kHz 798.29648 MHz -56.38 dBém -43.38 dB
849,000 MHz 1.000 GHz 100.000 kHz 966.23063 MHz -56.05 dBm -43,05 dB 849,000 MHz 1,000 GHz 100.000 kHz 953, 17566 MHz -55.95 dBm -42,95 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.897676 GHz -45.33 dBm -32.33 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.51387 GHz -45.42 dBm -32.42 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91926 GHz -40.59 dBm -27.59 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93076 GHz -40.48 dBm -27.48 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.68908 GHz -41.98 dBm -28.98 db 7.000 GHz 9,000 GHz 1.000 MHz 7.71157 GHz -41.85 dBm -28.85 dB
T bl
L L J - L L J e
D 20:23:51 1.DEC.2023 20:25:0 5

LTE Band 26 / 5MHz
Middle Channel / QPSK

LTE Band 26 / 10MHz
Middle Channel / QPSK

=) (Specrom ) =
Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
Twrk PARS Limit l‘thnrk PAR
SPURIOUS LINE_ABS PABS -10 difig$PURIOUS LINE ABS
LINE_ABS_ B LINE_ABS_
-20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
|, ~ Lamauana SN RS -  maaneaade o LR R
-50 derr -50 dBm uL.
- -mmJ'J
-70 dB -70 dBm
-80 dB -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 814.000 MHz 100.000 kHz 753.90526 MHz -56.14 dBm -43.14 dB 30.000 MHz 814.000 MHz 100.000 kHz 810.79070 MHz -46.13 dBm -33.13 dB
849,000 MHz 1.000 GHz 100.000 kHz 969.47551 MHz -55,88 dBm -42,88 dB 849,000 MHz 1,000 GHz 100.000 kHz 940.79985 MHz -55.85 dBm -42.85 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50037 GHz -45.22 dBm -32.22 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.48388 GHz -45.44 dBm -32.44 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.78428 GHz -40.58 dBm -27.58 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95126 GHz -40.61 dBm -27.61 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.67458 GHz -42.07 dBm -29.07 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.70457 GHz -41,97 dBém -28.97 d&
hid bl
L JL ) i L JL J L
TEL : 886-3-327-3456 Page Number : A12-8 of 10
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ssanranas. FCC RADIO TEST REPORT Report No. : FG420106B

LTE Band 26 / 15MHz N/A

Middle Channel / QPSK N/A

Si

Ref Level 0.00 dém  Offset 11,20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Twrk PAES
10 ddH\" [I—'IIRI[]H.‘\ INE_ABS PABS

SPURIOUS_LINE_ABS_

-20 dBm
-30 dBm
-40 dem
N—— i e e g
-50 dBr =
o
70 dB
80 dB
-90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz B814.000 MH2 100.000 kHz B810.74170 MHz -49.84 dBm -36.84 dB
849,000 MHz 1,000 GHz 100.000 kHz 977.09720 MHz -55.91 dém -42,91 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.94526 GHz -45.26 dBm -32.26 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.94576 GHz -40.72 dBm -27.72 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.69956 GHz -42.11 dBm -29,11 dB
A
L J J v
TEL : 886-3-327-3456 Page Number : A12-9 of 10

FAX : 886-3-328-4978



ssamon . FCC RADIO TEST REPORT Report No. : FG420106B
Frequency Stability
Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
35 Normal Voltage 0.0054
30 Normal Voltage 0.0035
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0010
PASS
0 Normal Voltage 0.0040
20 Maximum Voltage 0.0190
20 Normal Voltage 0.0000
20 Battery End Point 0.0020

Note: Normal Voltage = 3.88 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.4 V.

Test Conditions LTE Band 26 (QPSK) / Low Channel Limit
Temperature Voltage BW 15MHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
35 Normal Voltage 0.0028
30 Normal Voltage 0.0097
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0084
PASS
0 Normal Voltage 0.0113
20 Maximum Voltage 0.0063
20 Normal Voltage 0.0000
20 Battery End Point 0.0028

Note: Normal Voltage = 3.88 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.4 V.

TEL : 886-3-327-3456 Page Number 1 A12-10 of 10
FAX : 886-3-328-4978



swanranas. FCC RADIO TEST REPORT

Report No. : FG420106B

LTE Band 66

Peak-to-Average Ratio

Mode
Mod.
RB Size
Middle CH

LTE Band 66 / 20MHz

QPSK 16QAM
Full RB 27RB

5.10 6.14

Limit: 13dB
Result
PASS

LTE Band 66 / 20MHz / QPSK LTE Band 66 / 20MHz / 16QAM
Middle Channel / Full RB Middle Channel / 27 RB0
Spectrum - Spectrum -
Ref Level 30.00 cBm  Offset 11,90 b Ref Level 30.00 cBm  Offset 11,90 b
lo_att 0 dB__AQT 2ms @ RBW 20 MHz lo_att 0 dB__AQT 2ms @ RBW 20 MHz
@153 view @153 view
o b o =
00 00
1E- ~ 1E-
L&
i " \
4 AN
1E - 1E ]
§ i
| |
F 1.745 GHz Mean Pwr + 20.00 di F 1.745 GHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y C Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 20,14 cBm 25,55 dbm 5.82 dB 2.46 dB 4.26 dB 5.10 dB 5.57 dB Trace 1 | 1844 cbm 2524 dbm 5.80 dB 3.07 dB 5.01d8 5.14 dB 5.57 dB
e e — —
[ CECRREE N W e

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG420106B

26dB Bandwidth

Mode
BW

LTE Band 66 : 26dB BW(MHz)

Mod.

1.4MHz
QPSK

3MHz

S5MHz

10MHz

15MHz

20MHz

16QAM | QPSK

16QAM

QPS

K

16QAM

QPSK | 16QAM

QPSK

16QAM

QPSK

16QAM

Middle CH

1.28 1.28 2.99

2.99

497

4

.89 | 9.68 | 529

14.47

5.51

18.94

5.55

LTE Band 66

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Middle Channel / Full RB

Spectrum b Spectrum =
Ref Level 30.00 GBm  Offset 1150 db @ RBW 30 kHz RefLevel 20.00 dBm  Offset 11,50 db @ RBW 30 khz
o Att 30de SWT  1ims @ VBW 100kdz Mode Sweep o Att 30dé SWT  1im:s e VBW 100kHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
mili] 14.22 dBm| mili] 13.19 dBm|
2048 1.74495240 GHz, 046 1.74540840 GHz
T ndB 26.00 dB ndB 26.00 dB
04 L R VAT ARy 1.281100000 MHz 104 P e B 1283900000 MHZ
b Qfactor 1362.1 b Q factor 1359.4
0 dBm - 0 dém b
; . ]
-10 dBm 7 L -10 dam = &
i { )
20 dam —— Y N 20 dam — A d
o Ll RN AT o A e = A -
008 . F30 e =t 2 N
-40 dBm -40 dBm
=50 dom -50 dém
-60 dBm -60 dBm
CF 1.745 GHz 1001 pts Span 2.8 MHz CF 1,745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value | __Function | Function Result | Type | Ref | Tre | X-value ¥-value | __Function | Function Result
ML 1 17449524 GHz 14.22 dBm ndB down 1.2611 MHz ML 1 1.7454084 GHz 13.13 dém ndB down 1.2639 MHz
T1 1 17443594 GHz -11.99 dam nds 26.00 dB T1 1 1.7443566 GHz -12.67 dam nds 26.00 d8&
T2 1 17456408 GHz -11.59 dem  factor 1362.1 T2 1 17456406 GHz -13.36 dem  factor 1359.4
i J GHINNRND e I J a I e
Spectrum - Spectru -
Ref Level 30.00 GBm  Offset 1190 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 11,50 dB & RBW 100 kHz
o att a0ds BWT 1ms @ VBW 300 kHz  Mode Sweep o att 30de SWT 1ms @ VBW 300 khz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
mili] 16.46 dBm| mili]
o0 s 1.74598300 GHz 20 d8
o i i nde ¥ 26.00 dB ndB 26.00 dB
104 AW el ey A 2.997000000 MHz| 104 Al Pt e ot e B I o W 2.991000000 MHz|
b 7 Q factor I\ 582.6) b 7 Q factor \ 583.0)
f \ /
0 dBm- 8 4 0 dém: + L
i L ¥ |
-10 dBm f il -10 dBm ;
J ! |
rl | I \
20 dam = — 20 dém T
- 1o Al i g oot MM
AL W i, PP LY A e g
-40 dBm -40 dBm
=50 dom -50 dém
-60 dBm -60 dBm
CF 1.745 GHz 1001 pts Span 6.0 MHz CF 1,745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value | __Function | Function Result | Type | Ref | Tre | X-value ¥-value | __Function | Function Result
ML 1745983 GHz 16.45 dBm ndB down 2.957 MHz ML 1.7438971 GHz 15.55 dBm ndB down 2,991 MHz
T1 1 17435075 GHz -9.13 dém nds 26.00 dB T1 1 1.7435015 GHz -10.06 dam nds 26.00 d&
T2 1 17465045 GHz -9.14 dBm  factor 562.6 T2 1 17464925 GHz -10.52 dém  factor 583.0
i J L]

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swanranas. FCC RADIO TEST REPORT Report No. : FG420106B

LTE Band 66

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Middle Channel / Full RB Middle Channel / Full RB

rum , trum 3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db = RBW 100 kHz
o Att a0de SWT ims @ VBW 300 kHz  Mode Sweep o Att a0de SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 13.52 dbm)| MI[1] 13.02 dBm
1.74647900 GHz 1.74667800 GHz,
20 d8 20 d8
nds M 26.00 dB nds M1 26.00 dB
e o o e eI ey +.975000000 MHz 104 Y DV i e BN +.895000000 MHz
T Qfactor \ as1.0 §actor 156.8
0 dBm n \ 0 dom j L
10 d8 ! J K 10 des - ]
. ] ( o ‘ |
20 dBm f ' 20 dem ff \I
I \
3 WAoo o, A 30 oy bij WAL ot e
J“If e T T ‘aﬂwﬁl Az AT
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result Type | Ref | Tre | X-value 1 Y-value Function Function Result
ML f 1.746479 GHz 13.52 dam nd8 down 4.975 MHz ML 1.746678 GHz 13.02 dam nd8 down 4,895 MHZ
T1 1 1,742622 GHz -11.48 dam nd8 26.00 dB T1 L 1742542 GHz -12.91 dbm nd8 26,00 d8
T2 1 1.747498 GHz -11.66 d8m Q factor 351.0 T2 1 1.747438 GHz -13.06 dém Q factor 356.8
. s 4 ‘ L JL 4

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Middle Channel / Full RB Middle Channel / 27 RB0O

rum v Spectrum v
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz
lo At 30de SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.68 dBm| ™Il 14.06 dBm)
1.7470980 GHz 1.7451600 GHz
20 d8 L 20 d8
w 26.00 dB ) ndB 26.00 dB
- A L ettt LA Lt pvJ“f“‘w"?'"““--\l 9.690000000 MHz o oo ]l Bu 5.295000000 MHZ]
- {F Q factor ! 180.3 - Al o { Q factor 329.6
0 dem: ‘l‘ ! 0 dam | I
! o \
i i JI e
10 dBm FV i -10 dBm r‘,
20 dem ,l,, i— 20 dBm : | .
il 7 L Y T Y Do il
N e i W Lt L Al Wit
e -30 dam P T T
" ‘)}\Mh L V) .fu.tlf.l‘\
a0 dam 48 em L .
-
50 dém -50 dBm o
-60 dBm -60 dBm
CF 1,745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value Function Function Result Type | Ref | Tre | X-value | ¥-value Function Function Result
ML 1 1747093 GHz 16.68 dBm ndB down .65 MHz ML 1 1.74516 GHz 14.08 dBm ndB down 5,295 MHz
T1 1 1.740165 GHz -6.54 dBm nds 26.00 d8 T1 1 1.740325 GHz -12.49 dam nds 26.00 da
T2 1 1749855 GHz -9.97 dBm  factor 160.3 T2 1 1745619 GHz -12.18 dém  factor 329.6
L e J - L L J

TEL : 886-3-327-3456 Page Number 1 A13-3 of 21
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG420106B

LTE Band 66

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Middle Channel / Full RB

Middle Channel / 27 RB0

rum , trum 3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db = RBW 100 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.47 dbm)| MI[1]
1.7394560 GHz|
20 20 d8
ndB 26.00 dB nd 26.00 dB
04 A b YL a5 ot A A g SA, 14.476000000 MHz| 104 L Bu 5.514000000 MHz
- J Q factor \ 120.2 - L v “\ Q factor 315.5
0 dBm: E | 0 dam |
i 1
10 dBm — 4 -10 dam o v
i ‘ ‘ 1
!
20 dBm r 20 dem { o
ookl Mot 0 dom el W«m i
. AP WA '\l\'l,
-0 dBm 40 dpg LU
e T i 1
-50 dem -50 dem R e PR RN
-6 dBm -60 dBm
CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1,739456 GHz 14,47 dBm nd8 down 14.476 MHz ML 1.739995 GHz 13.26 dam nd8 down 5,514 WAz
T1 1 1737777 GHz -9.99 dBm nd8 26.00 dB T1 L 1737897 GHz -13.34 dm nd8 26,00 d8
T2 1 1,752253 GHz -11.57 ddm Q factor 120.2 T2 1 1.743412 GHz -12.22 dém Q factor 315.5
. s 4 ‘ L JL 4

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Middle Channel / Full RB

Middle Channel / 27 RB0

rum v Spectrum v
Ref Level 30.00 GBm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 db @ RBW 100 kHz
lo At 30de SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT ims @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 13.87 dBm| ™Il 12.01 dBm|
1.7501150 GHz 1.7378070 GHz
20 d8 e 20 d8
ndeM! 26.00 dB [ ndB 26.00 dB
i T YERTUTI T gt Al 18.941000000 MHz i i Bu 5.554000000 MHz
1w f T tor 1 92.4 w il Q factor 312.9
0 dBm { | 0 dam. J
10 dBm f[ | -10 dBm 'fj
20 dBm jj L‘L 20 dem : kr
b f y
ik il it gl (L i | TR ) _30 dem st I
A8 vy el NP B R
g M, o
-4n dam -40 dem g La
d d T GO PN o A
i LN T BRI TS
50 dBm Plagbim v i
-60 dBm -60 dBm
CF 1,745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 1750115 GHz 13.87 dém ndB down 18.541 MHz ML 1 1.737807 GHz 12.81 dBm ndB down 5,554 MHz
T1 1 1735649 GHz -11,55 dam nds 26.00 dB T1 L 1.735689 GHz -13.30 dam nds 26.00 d&
T2 1 175459 GHz -11.69 dém  factor 92.4 T2 1 1741244 GHz -14.31 dém  factor 312.9
L e J - L L J

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swanranas. FCC RADIO TEST REPORT Report No. : FG420106B

Occupied Bandwidth
Mode

BW 1.4MHz 3MHz S5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK
Middle CH 1.09 | 109 | 273 | 272 | 449 | 4.48

LTE Band 66 : 99%0BW(MHz)

16QAM
9.05 487 | 1342 | 485 | 17.90 | 4.9

LTE Band 66

Middle Channel / 1.4MHz /| QPSK Middle Channel / 1.4MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b Spectrum =
Ref Level 30.00 dém  Offset 11,90 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 30 kHz
o Att 30de SWT  1ims @ VBW 100kdz Mode Sweep o Att a0ds SWT Lims @ VBW 100 kHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
™Il 14.23 dBm| ™Il 13.53 dBm|
20 g8 1.74467270 GHz 20 d8 1.74480700 GHz
! Oce B 1.096503497 MHz T Occ B 1.099300699 MHZ
I N e L n E, -
w0 PRI e Baek RS 104 IEEETPN WOV VY B
7 ¥
0 dBm: £ - 0 dém: T
10 dBm 1. -10 dBm: ,’J -
pr . )
) \ " \
20 dBm A - - 20 dém - 1
L T TV A
L MRV P s P,
. oy o AT A
A Ay, e
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 1.745 GHz 1001 pts Span 2.8 MHz CF 1,745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result
ML 1 17446727 GHz 14.23 dBm ML 1 1.744807 GHz 13.53 dBm
T1 1 1. 74445175 GHz 7.18 dém oce Bw 1.096503497 MHz T1 1 1.74445175 GHz 5.41 dBm oce Bw 1.099300699 MHZ
T2 1 174554825 GHz .51 dbm T2 1 174555105 GHz 5.31 dém
JL ] GHINNRND e L i ] a I e

Middle Channel / 3MHz / 16QAM
Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b Spectrum =
Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
™Il 15.70 dBm| ™Il 15.15 dBm|
2008 1.74561740 GHz 2048 1.74461040 GHz
= - OgcBw 2.739260739 MHz ° v Oce B 2.727272727 MHz
e B T e e e e oa Jeed Pl PN Lt Al e pra g
b 1 b i i
X J \ / |
0 dBm- t 4 0 dém: t 5§
L | \
/ A 4
-10 dBm £ 5 -10 deém .
J |
20 dam wl Lo . 20 dam .m‘ T
PR TS g™, a by n Atk L A ")
ta U i AU e Sy L AL WL A
gl ! — y AP,
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 1.745 GHz 1001 pts Span 6.0 MHz CF 1,745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result
ML 1 17456174 GHz 15.70 dBm ML 1 1.7446104 GHz 15.15 dBm
T1 1 1. 74362737 GHz 9.69 dBm oce Bw 2.739260739 MHz T1 1 1.74364535 GHz 8.79 dBm oce Bw 2.727272727 MHZ
T2 1 174636663 GHz 10.41 dBm T2 1 174837263 GHz 8.62 dBm
il J v (

TEL : 886-3-327-3456 Page Number 1 A13-5 of 21
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swanranas. FCC RADIO TEST REPORT

Report No. : FG420106B

LTE Band 66

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

ctrum = trum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db = RBW 100 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.02 dBm) ™M1[1] 14.25 dBm)
1.74342200 GHz 1.74450000 GHz,
20 20 d8
L 4495504496 MHz - 4485514486 MHz
e oo ettt . 5 N I S YN g e
i 2 2 g
0 dom: - 0 dam \
[
-10 dam 4 -10 dém: T
20 dBm 20 dem | l‘
/ .
A ot g AL LT
L e By, p
Nl ATa I sy -:?E‘dgﬁp g oL ¥ =i 12wy
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.743422 GHz 14.02 dBm ML 7445 GHz 14,25 dam
T1 1 1,7427522 GHz 8.63 dBm Oce Bw 4,495504496 MHz T1 L 1.7427622 GHz 8.17 dBm Oce Bw 4,485514486 MHz
T2 1 17472478 GHz 9.27 dam T2 1 17472478 GHz 7.62 darm
. s 4 ‘ L JL 4 ‘

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / 27 RB0

Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz
lo At 30de SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT 1ms @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.09 dBm| ™Il 13.60 dBm|
. 1.7 80 GHz
20 d8 1 20
yocc By 050949051 MHz 31 4.875124875 MHz
WEERPRITNS CNTPRPITI SN S e Ty AR P "
10d 10 d oty
L
0 dBm: “ 0 dém:
-10 dam } -10 dam: ’N
i ) )
20 dgm 20 dBm
)l k- m
it ety [N ST W
f -30 dém oW =Ty
f,,ﬂ"NJ (LY Mg,
~40 dm 0 dem T -
Tl
-50 dBm -50 dém s
-60 dBm -60 dBm
CF 1,745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function tion Result | Type | Ref | Tre | X-value | ¥-value | __Function Function Result |
M. 1 1746533 GHz 16.09 dBm ML 1.7448 GHz 13.60 dBm
T1 1 1, 7404845 GHz 9.74 dBm oce Bw 9.050949051 MHz T1 1 1.7405045 GHz 8.56 dBm oce Bw 4.875124875 MHZ
Tz 1 17495355 GHz 10.52 dBm T2 1 1.7453796 GHz .09 dbm
L L J L L J [

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG420106B

Middle Channel / 15MHz /| QPSK

Middle Channel / 15MHz / 16QAM

Middle Channel / Full RB

Middle Channel / 27 RB0

rum , trum 3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db = RBW 100 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.15 dBm) ™M1[1] 12.90 dBm)
" . 1.7499150 GHz| N 1.7414640 GHz
= _ occBw'y 13.426575427 MHz @ M1 3:0 4.855144855 MHZ
i " Mt N b it gt ol b BV . Tyalay b 12
10 1 i 10 o ey
|
0 dom |' 0 dem. j :
-10 dam “ -10 dem: 7 !Iﬂ
20 dam I||I 20 dBm / 4
1
PPN I ERNTATLA b ypelygg 0 dom .y ) I
iy e WA |
foi RaWiNY
-0 dBm -4a et/
Al i T uh b
-50 dBm -50 dBm A ey g/l )L
-6 dBm -60 dBm
CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.749915 GHz 15.15 dam ML 1.741464 GHz 12.90 dam
T1 1 17383167 GHz 9.45 dBm Oce Bw 13.426573427 MHz T1 L 17392567 GHz 6.70 dBm Oce Bw 4,855144655 MHz
T2 1 17517433 GHz 9.66 dam T2 1 17431119 GHz 7.66 dam
8 JL J - JL 4 -
, trum 3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db = RBW 100 kHz
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